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Applicant HONG YUAN LIN TECHNOLOGY CO., LTD.

Product Description WATER-BASED CONCRETE WATERPROOF SEALER

Product Type VQ-1009

Product Color White Emulsion

Manufacturer HONG YUAN LIN TECHNOLOGY CO., LTD.

Supplier HONG YUAN LIN TECHNOLOGY CO., LTD.

Received Date May 10, 2018

Tested Date May 10, 2018~May 25, 2018

Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Request -

Friction test

Test Method

Friction test -ASTM D1894-14
Static and Kinetic Coefficients of Friction of Plastic Film and Sheeting (C-Type)

Test Result :
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The required specification(s) offered in this test report is/are for reference only. \_ Signed for and on behalf of

The conformity judgment is at the Applicant's final verdict. SGS TAIWAN Ltd.
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Test Apparatus -
Name Brand Model
Tensile Machine INSTRON 3369
Test Result :
Test Item Result
Friction test - Wet 0.52 (s=0.031)

Note : 1. Test rate : 15030 mm/min
2. Touch surface : Rubber( Shore Type A 6015)
3. Samples + Mass load : 228.45
4. T's ; = standard deviation
5. This Test Report is an additional original report of TV-18-02930 Issued date : Jul. 30, 2018

Test Photo :

Specimens
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The required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict.
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